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REPORT OF TESTS ON PORTLAND CEMENT
Sheet ___ of ___

ADVANCE \u3Lab. No. ______________________

Key No. _________ Project No. 

Job Order No. 




County 


Ident. No. 

Submitted By 


Date Sampled 

Date Received 


Sampled From 

Quantity Represented 


Description of Sample  Cylinder Can/Gallon Container

AASHTO M 85, L.A., Type 


Supplier 

Contract Item No. 


Manufacturer 

Mill Analysis No. 


TEST RESULTS

Laboratory
Manufacturer's
AASHTO M 85

Chemical
   Results  
       Results       
   Specifications    
Silicon Dioxide
(SiO2)

_________
______________
                             
% Min.

Aluminum Oxide
(Al2O3)

_________
______________
                             
% Max.

Ferric Oxide 
(Fe2O3)

_________
______________
                             
% Max.

Calcium Oxide
(CaO)

_________
______________
                             
%

Magnesium Oxide
(MgO)

_________
______________
            6.0            
% Max.

Sulfur Trioxide
(SO3)

_________
______________
                             
% Max.

Loss on Ignition


_________
______________
            3.0            
% Max.

Insoluble Residue


_________
______________
           0.75           
% Max.

Tricalcium Silicate
(3CaO x SiO2)

_________
______________
                             
% Max.

Tricalcium Aluminate
(3CaO x Al2O3)

_________
______________
                             
% Max.

Total Alkalies:

K2O   (_______) x 0.658  =  _________

Na2O (_______) + K2O as Na2O (_____) =
_________
______________
           0.60           
% Max.

Physical
Fineness, Specific Surface, m2 per kg: 

Air Permeability Value, Any One Sample
_________
______________
                             
Autoclave Expansion

_________
______________
           0.80           
% Max.

Time of Setting:

Gilmore Test:
Initial Set, Minutes

_________
______________
       60 Minutes     
Min.

Final Set, Minutes

_________
______________
       600 Minutes   
Max.

Air Content:  Percent by Volume 

_________
______________
           12              
% Max.

Compressive Strength MPa:

1 Day

_________
______________
                             
Min.

3 Day

_________
______________
                             
Min.

7 Day

_________
______________
                             
Min.

Remarks 


Materials as Represented is:
 FORMCHECKBOX 
  Acceptable
 FORMCHECKBOX 
  Subject to Rejection
 FORMCHECKBOX 
  For Information Only

This report covers only material as represented by the sample submitted and does not necessarily cover all material from this source.

Date Mailed _______________________
_________________________________, P.E.

Materials Engineer

